
 

 

 
STATE OF UTAH 

DIVISION OF WATER QUALITY 
DEPARTMENT OF ENVIRONMENTAL QUALITY 

SALT LAKE CITY, UTAH 
 
 

UTAH POLLUTANT DISCHARGE ELIMINATION SYSTEM (UPDES) PERMITS 
 
 

Major Municipal Permit No. UT0021814 
Biosolids Permit No. UTL021814 

 
 
 
 
In compliance with provisions of the Utah Water Quality Act, Title 19, Chapter 5, Utah Code (the "Act"), 

PRICE RIVER WATER IMPROVEMENT DISTRICT (PRWID) 
 
is hereby authorized to discharge from  
 
PRWID WASTEWATER TREATMENT FACILITY  
 
to receiving waters named PRICE RIVER,  
 
to dispose of biosolids,  
 
in accordance with specific limitations, outfalls, and other conditions set forth herein. 
 
 
This permit shall become effective on October 1, 2023 
[...]
8. “Composite Samples” shall be flow proportioned.  The composite sample shall, as a 

minimum, contain at least four (4) samples collected over the compositing period.  
Unless otherwise specified, the time between the collection of the first sample and the 
last sample shall not be less than six (6) hours nor more than 24 hours.  Acceptable 
methods for preparation of composite samples are as follows: 

 
a. Constant time interval between samples, sample volume proportional to flow rate at 

time of sampling; 
 



PART VIII 
DISCHARGE PERMIT NO. UT0021814 
BIOSOLIDS PERMIT NO. UTL-021814 

 

 - 38 - 

b. Constant time interval between samples, sample volume proportional to total flow 
(volume) since last sample.  For the first sample, the flow rate at the time the sample 
was collected may be used; 

 
c. Constant sample volume, time interval between samples proportional to flow (i.e., 

sample taken every “X” gallons of flow); and, 
 

d. Continuous sample volume, with sample collection rate proportional to flow rate. 
 

9. “CWA” means The Federal Water Pollution Control Act, as amended, by The Clean 
Water Act of 1987. 

 
10. “Daily Maximum” (Daily Max.) is the maximum value allowable in any single sample or 

instantaneous measurement. 
 

11. “EPA,” means the United States Environmental Protection Agency. 
 

12. “Director,” means Director of the Division of Water Quality. 
 

13. A “grab” sample, for monitoring requirements, is defined as a single “dip and take” 
sample collected at a representative point in the discharge stream. 

 
14. An “instantaneous” measurement, for monitoring requirements, is defined as a single 

reading, observation, or measurement. 
 

15. “Severe Property Damage,” means substantial physical damage to property, damage to 
the treatment facilities which causes them to become inoperable, or substantial and 
permanent loss of natural resources which can reasonably be expected to occur in the 
absence of a bypass.  Severe property damage does not mean economic loss caused by 
delays in production. 

 
16. “Upset,” means an exceptional incident in which there is unintentional and temporary 

noncompliance with technology-based permit effluent limitations because of factors 
beyond the reasonable control of the permittee.  An upset does not include 
noncompliance to the extent caused by operational error, improperly designed treatment 
facilities, inadequate treatment facilities, lack of preventative maintenance, or careless or 
improper operation. 

 
B. Biosolids.   

 
1. “Biosolids,” means any material or material derived from sewage solids that have been 

biologically treated. 
 

2. “Dry Weight-Basis,” means 100 percent solids (i.e. zero percent moisture). 
 

3. “Land Application” is the spraying or spreading of biosolids onto the land surface; the 
injection of biosolids below the land surface; or the incorporation of biosolids into the 
land so that the biosolids can either condition the soil or fertilize crops or vegetation 
grown in the soil.  Land application includes distribution and marketing (i.e. the selling or 
giving away of the biosolids). 



PART VIII 
DISCHARGE PERMIT NO. UT0021814 
BIOSOLIDS PERMIT NO. UTL-021814 

 

 - 39 - 

4. “Pathogen,” means an organism that is capable of producing an infection or disease in a 
susceptible host. 

 
5. “Pollutant” for the purposes of this permit is an organic substance, an inorganic 

substance, a combination of organic and inorganic substances, or pathogenic organisms 
that after discharge and upon exposure, ingestion, inhalation, or assimilation into an 
organism either directly from the environment or indirectly by ingestion through the 
food-chain, could on the basis of information available to the Administrator of EPA, 
cause death, disease, behavioral abnormalities, cancer, genetic mutations, physiological 
malfunctions (including malfunction in reproduction), or physical deformations in either 
organisms or offspring of the organisms. 

 
6. “Runoff” is rainwater, leachate, or other liquid that drains over any part of a land surface 

and runs off the land surface. 
 

7. “Similar Container” is either an open or closed receptacle.  This includes, but is not 
limited to, a bucket, a box, a carton, and a vehicle or trailer with a load capacity of one 
metric ton or less. 

 
8. “Total Solids” are the materials in the biosolids that remain as a residue if the biosolids 

are dried at 103o or 105o Celsius. 
 

9. “Treatment Works” are either Federally owned, publicly owned, or privately owned 
devices or systems used to treat (including recycling and reclamation) either domestic 
sewage or a combination of domestic sewage and industrial waste or liquid manure. 

 
10. “Vector Attraction” is the characteristic of biosolids that attracts rodents, flies mosquito’s 

or other organisms capable of transporting infectious agents. 
 

11. “Animals” for the purpose of this permit are domestic livestock. 
 

12. “Annual Whole Sludge Application Rate” is the amount of sewage sludge (dry-weight 
basis) that can be applied to a unit area of land during a cropping cycle. 

 
13. “Agronomic Rate is the whole sludge application rate (dry-weight basis) designed to: (1) 

provide the amount of nitrogen needed by the crop or vegetation grown on the land; and 
(2) minimize the amount of nitrogen in the sewage sludge that passes below the root zone 
of the crop or vegetation grown on the land to the ground water.  

 
14. “Annual Pollutant Loading Rate” is the maximum amount of a pollutant (dry-weight 

basis) that can be applied to a unit area of land during a 365-day period. 
 

15. “Application Site or Land Application Site” means all contiguous areas of a users’ 
property intended for sludge application. 

 
16. “Cumulative Pollutant Loading Rate” is the maximum amount of an inorganic pollutant 

(dry-weight basis) that can be applied to a unit area of land. 
 

17. “Grit and Screenings” are sand, gravel, cinders, other materials with a high specific 
gravity and relatively large materials such as rags generated during preliminary treatment 



PART VIII 
DISCHARGE PERMIT NO. UT0021814 
BIOSOLIDS PERMIT NO. UTL-021814 

 

 - 40 - 

of domestic sewage at a treatment works and shall be disposed of according to 40 CFR 
258. 

 
18. “High Potential for Public Contact Site” is land with a high potential for contact by the 

public.  This includes, but is not limited to, public parks, ball fields, cemeteries, plant 
nurseries, turf farms, and golf courses.   

 
19. “Low Potential for Public Contact Site” is the land with a low potential for contact by the 

public.  This includes, but is not limited to, farms, ranches, reclamation areas, and other 
lands which are private lands, restricted public lands, or lands which are not generally 
accessible to or used by the public. 

 
20. “Monthly Average” is the arithmetic mean of all measurements taken during the month. 

 
21. “Volatile Solids” is the amount of the total solids in sewage sludge lost when the sludge 

is combusted at 550 degrees Celsius for 15-20 minutes in the presence of excess air. 
 



   
PRWID FSSOB 

UT0021814 
Page 1 

 
 

FACT SHEET AND STATEMENT OF BASIS 
PRICE RIVER WATER IMPROVEMENT DISTRICT (PRWID) 

RENEWAL PERMIT: DISCHARGE, BIOSOLIDS, & REUSE 
UPDES PERMIT NUMBER: UT0021814 

UPDES BIOSOLIDS PERMIT NUMBER: UTL-021814 
MAJOR MUNICIPAL 

 
 
 
FACILITY CONTACTS 
 
 
Operator Name: PRWID 
Contact: Jeffery R. Richins 
Position:  District Manager 
Phone Number: (435) 637-6350   
 
Person Name: Blaine Shipley  
Position: Treatment Plant Operator 
Phone Number: (435) 636-9411  
 
Facility Name:  PRWID Wastewater Treatment Facility 
Mailing Address:  PO Box 903 
  Price, Utah 84501 
Telephone:  (435) 637-8547 
Actual Address:  5382 East Washer Plant Road  
  Wellington, Utah 84542 
 
 

DESCRIPTION OF FACILITY 
 
Price River Water Improvement District (PRWID) owns and operates a wastewater treatment facility which 
serves the communities of Helper, Price, Wellington and the majority of residents within the Price River 
Valley. PRWID Wastewater Treatment Plant has an average flow of 1.5 million gallons per day (MGD) 
over the last 5 years.  The treatment consists of screens, aerated grit chamber, pista-grit removal system, 2 
rectangular primary clarifiers, 2 rock media trickling filters, 2 solids contact floc formation basins, 2 
activated sludge aeration basins, 2 circular clarifiers, chlorine contact chamber followed by de-chlorination 
with SO2. 
 
PRWID applies Class B biosolids on its on-farm operation where feed for non-dairy cattle and horses is 
grown.  These biosolids are prepared as follows: 
 
 Anaerobic Digestion:  1 primary digester 
     1 secondary digester 
 
 Pathogen Reduction Step: 2 aerated deep facultative sludge basins 
     sun dried biosolids, land application 
 
 



   
PRWID FSSOB 

UT0021814 
Page 2 

 
SUMMARY OF CHANGES FROM PREVIOUS PERMIT 

 
TRC: 
 
Total Residual Chlorine (TRC) acute and chronic limits have been reduced in some seasons as result of the 
updated WLA. Some of the limits are below the minimum quantification level (ML) of the most common 
and practical EPA approved TRC methods.  The Division has determined the current acceptable ML to be 
.06 mg/L and the method detection limit (MDL) to be 0.02 mg/L when using the DPD colorimetric Method 
#4500 – CL G. Measured values greater than or equal to the ML of .06 mg/l will be considered violations 
of the permit, and values less than the ML of .06 mg/l will be considered to be in compliance with the 
permit. For purposes of calculating averages and reporting on the Discharge Monitoring Report form, the 
following will apply:   

1) analytical values less than 0.02 mg/L shall be considered zero; and  
2) analytical values less than .06 mg/L and equal to or greater than .02 mg/L will be recorded as 
measured. 

 
TBPEL: 
 
The Water Quality Board adopted Utah Administrative Code (UAC) R317-1-3.3, Technology-Based 
Phosphorus Effluent Limit (TBPEL) Rule in 2014. The TBPEL rule as it relates to "non-lagoon" wastewater 
treatment plants establishes new regulations for the discharge of phosphorus to surface waters and is self-
implementing. The TBPEL rule includes the following requirements for non-lagoon wastewater treatment 
plants: 
 
The TBPEL requires that all non-lagoon wastewater treatment works discharging wastewater to surface 
waters of the state shall provide treatment processes which will produce effluent less than or equal to an 
annual mean of 1.0 mg/L for total phosphorus.  This TBPEL was intended to be achieved by January 1, 
2020. The Division of Water Quality (DWQ) has granted PRWID a variance to this rule, to extend through 
December 31, 2023.  PRWID will have an interim limit of 3.9 mg/L annual average.  
 
EFFLUENT LIMITS AND MONITORING: 
 
Total ammonia limits have changed significantly from the last permit. See attached Wasteload Analysis 
(WLA).  As a result of the reasonable potential (RP) analysis, additional cyanide monitoring is now included 
in the permit. 
 
 

DISCHARGE 
 
DESCRIPTION OF DISCHARGE 
PRWID has been reporting self-monitoring results on Discharge Monitoring Reports on a monthly basis.   
 
Outfall   Description of Discharge Point  
 
  001  Located at latitude 39° 32' 21'' and longitude 110° 42' 44''. 

Discharge travels through a 60" pipe on the east side of 
the facility discharging into the Price River.   

 
 
 



   
PRWID FSSOB 

UT0021814 
Page 3 

 
RECEIVING WATERS AND STREAM CLASSIFICATION 
The facility discharges to Price River, which is a Class 2B, 3C, and 4 according to UAC R317-2-13: 
 
Class 2B --  Protected for infrequent primary contact recreation. Also protected for secondary contact 

recreation where there is a low likelihood of ingestion of water or a low degree of bodily 
contact with the water. Examples include, but are not limited to, wading, hunting, and 
fishing. 

Class 3C --  Protected for nongame fish and other aquatic life, including the necessary aquatic 
organisms in their food chain. 

Class 4 --  Protected for agricultural uses including irrigation of crops and stock watering. 
 
TOTAL MAXIMUM DAILY LOAD (TMDL) REQUIREMENTS  
According to the Utah’s Final 2022 Integrated Report on Water Quality dated December 9, 2022, the 
receiving water for the discharge, “Price River and tributaries from the confluence with Soldier Creek to 
Carbon Canal Diversion (Assessment Unit Price River-3, UT14060007-007_00)” was listed as “Not 
Meeting Criteria” for Total Ammonia, Boron, Selenium, and Total Dissolved Solids (TDS).  
 
A TMDL for Total Dissolved Solids (TDS) was completed for this segment of the Price River (Price River, 
San Rafael River, and Muddy Creek TMDLs for Total Dissolved Solids, West Colorado Watershed 
Management Unit, Utah; EPA Approval Date August 4, 2004). A site-specific standard was recommended 
for TDS. Per UAC R317-2-14 Table 2.14.1, a site-specific standard of 1,700 mg/L applies to the Price River 
and tributaries from Soldier Creek to Carbon Canal Diversion. 
 
BASIS FOR EFFLUENT LIMITATIONS 
Limitations on total suspended solids (TSS), biochemical oxygen demand (BOD5), E. coli, pH and percent 
removal for BOD5 and TSS are based on current Utah Secondary Treatment Standards, UAC R317-1-3.2.  
The oil and grease limitation is based on best professional judgment (BPJ) to be consistent with similar 
UPDES permits.   
 
Limitations on ammonia, total residual chlorine (TRC), and dissolved oxygen (DO), are based on Utah 
Water Quality Standards, and calculated in the current WLA, which is attached.  The concentration limit 
for total dissolved solids (TDS) is based directly on the Utah Water Quality site specific standard for TDS 
for the stretch of the Price River identified as, “Price River and tributaries from the confluence with Coal 
Creek to Carbon Canal Diversion” under UAC R317-2-14.  The load limit for TDS is based on the Price 
River, San Rafael River, and Muddy Creek TMDLs for Total Dissolved Solids West Colorado Watershed 
Management Unit, Utah. This site-specific criterion is an appropriate TDS loading limit in lieu of the 
Colorado River Basin Salinity Control Forum Policy requirement as authorized in UAC R317-2-4. 
 
Reasonable Potential Analysis 
Since January 1, 2016, DWQ has conducted RP analysis on all new and renewal applications received after 
that date. RP for this permit renewal was conducted following DWQ’s September 10, 2015 Reasonable 
Potential Analysis Guidance (RP Guidance). There are four outcomes defined in the RP Guidance: Outcome 
A, B, C, or D. These Outcomes provide a frame work for what routine monitoring or effluent limitations 
are required. 
 
A quantitative RP analysis was performed on cyanide, arsenic, cadmium, chromium, copper, lead, nickel, 
silver, zinc, molybdenum, selenium, and mercury to determine if there was reasonable potential for the 
discharge to exceed the applicable water quality standards. As a result of the RP analysis, additional cyanide 
monitoring is now included in the permit. A copy of the RP analysis is included at the end of this Fact 
Sheet.  It has been determined that this discharge will not cause a violation of water quality standards. An 



   
PRWID FSSOB 

UT0021814 
Page 4 

 
Antidegradation Level II review is not required since the Level I review shows that water quality impacts 
are minimal. The permittee is expected to be able to comply with these limitations.   
 
The permit limitations are: 
 

 
 
 
SELF-MONITORING AND REPORTING REQUIREMENTS 
The following self-monitoring requirements are the same as in the previous permit, with the addition of 
additional cyanide monitoring. The permit will require reports to be submitted monthly and annually, as 
applicable, on Discharge Monitoring Report (DMR) forms due 28 days after the end of the monitoring 
period.  Effective January 1, 2017, monitoring results must be submitted using NetDMR unless the 
permittee has successfully petitioned for an exception. Lab sheets for biomonitoring must be attached to 